

The report shall not be reproduced without written approval from Intertek
The results relate only to the item tested.

TEST REPORT

Number: BKKH14011840

Applicant: SALAMANDER JEWELRY CO., LTD.
128/1 MOO 7, SOI WAT NAKHON CHUENCHUM,
A.SAMPRAN, NAKHONPATHOM 73220 THAILAND
ATTN: K.PATCHARAPORN

Date: Sep 15, 2014

Sample Submitted:

Quantity of sample:	Six (6) pieces
Sample description:	White gold colour pin with crystal
Date sample received:	September 02, 2014
Date information submitted:	September 08, 2014

Client Information:

Sample Name:	W18K White gold items
Item Name:	W18NOJ2-S-1.0-15.0-1.5-CR



Test conducted:

As requested by the applicant, for details please refer to attached page(s)

Conclusion:

<u>Tested sample</u>	<u>Client's requirement</u>	<u>Result</u>
Submitted samples	Lead content requirement in Regulation (EU) No 836/2012 of the REACH Regulation(EC) No 1907/2006 Annex XVII Item 63	Pass

Authorized by :
For Intertek Testing Services (Thailand)

Ladtaka Wongwiboonporn
Laboratory Manager
Hardlines Department